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DESCRIPTION SERIAL. NUMBER

NO.
REQ'D

Py

REF,. NO. NUMBER
GEAR SHIFTER MECHANISM AND TRANSMISSION — Continued
23 350 867 RI GEAR, SLIDING, FIRST AND REVERSE SPEED (|3 TEETH) ~ |
2} 350 868 RI GEAR, SLIDING, SECOND AND THIRD SPEED (|7 AND 26 TEETH) 1
25 350 859 RI BUSHING, PDWER TAKE-OFF SHAFT PILOT 1
26 351 534 R2| SHAFT, TRANSMISSION SPLINE AND cLuTcH, w/BUSHING, 350 859 Rl [
27 5T She BEARING, FRONT, TRANSMISSION SPLINE SHAFT { IH-PC~125). I
28 351 539 RI RING, LOCK, TRANSMISSION SPL{NE SHAFT FRONT BEARING |
29 350 866 RI GASKET, TRANSMISSIDN SPLINE SHAFT OIL SEAL !
30 350 865 R9i OlL SEAL, TRANSMISSION SPLINE SHAFT |
) 179 816 SCREW, cAp, HEX-HD., 5/16-18NC x 3/4" 3
103 320 WASHER, Lock, 5/16" 3
31 351 531 Ri PINION, COUNTERSHAFT AND BEVEL (10 TEETH) |
108 635 PIN, coTTer, 1/8 x 1-1/8" I
32 350 857 R9I BEARING, REAR, COUNTERSHAFT (HYATT Np. A-[206-TS)
' (OPTioNAL wiTH 352 40O R91) [
32 352 400 R9I BEARING, REAR, CDUNTERSHAFT (BoWER MA-1206-EL) (OPTioNaL wiTH 350 857 R9I) !
33 351 532 Rl SPACER, REVERSE SPEED GEAR AND COUNTERSHAFT BEARING !
34 350 848 Ri GEAR, REVERSE SPEED (35 TEETH) I
35 350 849 Ri SPACER, FIRST AND REVERSE SPEED GEAR 1
36 350 850 R1 GEAR, FiRsT sPeep {39 TEETH) ]
37 351 533 Ri SPACER, FiRST AND SECDND SPEED GEAR ]
38 350 852 RI GEAR, sEconp sPEED (35 TEETH) ]
39 350 853 R1 SPACER, SECOND AND THIRD SPEED GEAR ]
Yo 350 854 RI GEAR, THIRD speeo (26 TEETH) ]
by 350 855 R SPACER, THIRD SPEED GEAR AND COUNTERSHAFT BEARING i
2 350 81 Ri SHIM, COUNTERSHAFT BEARING RETAINER, FINE X
43 350 842 RI SHIM, COUNTERSHAFT BEARING RETAINER, LIGHT . ‘ X .
by 350 843 RI- SHiM, COUNTERSHAFT BEARING RETAINER, MEDIUM 1
L5 350 84l Ry SHIM, COUNTERSHAFT BEARING RETAINER, HEAVY |
k6 350 840 R RING, SEAL, CDUNTERSHAFT BEARING RETAINER T
47 350 856 R9I BEARING, FRONT, COUNTERSHAFT (N.D. No. 43304-A) 1
48 70 119 D NUT, CDUNTERSHAFT ) n
g - 350 839 RI RETAINER, COUNTERSHAFT BEARING I
50 350 846 RI GASKET, COUNTERSHAFT BEARING RETAINER CAP 1
51 350 845 RI ‘CAP, COUNTERSHAFT BEARING RETAINER ]
179 816 SCREW, CAP, HEX-HD., 5/16-18NC x 3/4" 5
103 320 WASHER, Lock, 5/16" I
353 ol RI CLAMP, sHiFTer Fork (oroER Fork, 353 270 RI or 353 271 R1) 8525 T0. 13586 2
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